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1. Client
Name : Silverex
Address : 115B 8L, Namdong Industrial Complex, 115, Neungheodae-ro 577beon-gil, Namdong-gu, Incheon, 21698, Rep.of KOREA
Date of Receipt ; 2019. 05. 03.

2. Use of Report : Quality Control

3. Test Sample
Description : Silyeray-II+
Manufacturer : Specimens are presented by the client
Model Name : * * *

Serial Number : * * *

Remark : English version of 19-029129-01-2

4. Date of Test: 2019. 05. 03.~2019. 05. 21.

5. Test Standard/Method : Test methods are presented by the client

6. Testing Environment : Temperature : (23.0+£30) C, Humidity: (40+30) % R.H.

7. Test Results : Refer to the next page

Note : 1. This report is limited to samples submitted by the applicant and is prohibited from being used for legal or
other reasons of dispute.

2. This document is valid only in its original form, and any reproduced copies and electronic copies are not valid.
(**Original" means all the reports provided by the KTL including the security procedures.)

Tested by il Technical Manager
Affirmation g/?m W 2
Name : Jin Sook Lee It r¢) |Name : Lee Kyungmee LA(Signature)
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Test Results

1. Test sample

1.1 Test sample

Sample name Model Lot No. Number of sample

Silveray-II” nrE Tl 4 ea

2. Test Results

(Unit ; mg/L)
Result
Element
10 min 30 min I hr(60 min) 24 hr
Ag 0.261 0.421 0.404 0.595
3. Sample Picture
4. Test Instruments
Instrument Maker Model
ICP-OES PERKINELMER OPTIMA 8300
THE END.
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